


SLYYd ONIYIAYO NIHK HIBWON TTVINIS ANV 200K HSINYNG SAYRTY

BELZZ ON ININID
JLITINGH HLIM
HNVL QL H3A0D Tw3Ig -

6GLE2 'ON 001

D

128812 # TWIH3S MON38




15A
16
17
18
18
20
29

23
24
25
26
27

31

a2
32A
a3
34
a5
33

Rid

38

a9
40

41
42
43

Description

HOMELITE XL CHAIN SAWS

Parts used in each model are indicated by an asterisk (*)
in the corresponding model column; a dagger (#) indicates
an optional part available from your dealer.

Ignition Type - "W" indicates Wico, "P" indicates Phelon,
DO NOT INTERCHANGE PARTS,

Part No. Description

Part No.

Automatic

Dir.

XL | XL | XL | Q- XL
LEAD - ground w/terminal A=B0051 * ¥ = 1 45 LEAD = hi=tension 58968 *
SWITCH - w/nut A-5T6R0-3  * * ® 1 46 TERMINAL &) A-33033 *
PLATE - "ON - OFF" T2086-A . # 1 47  SCREW - goil clip Myl 58872 s
SCREW - hex, 12-24x 5/8 BOAT * # % 7 npl 35977 =
SCREW — hex, 12-24 x 1 117168 38263 & # L 3 48 CLIP - voil retaining WY G2TEK *
HOUSING = [an A-64518 & * 1 L &3{33
includes: BUSHING - stavter 64443 # * # 1 49 CAP - fuel [iller \ 4140-4  +
BUSHING - rope 59313 = * ] 50  Includes: GASKET 4957 #
ROTE - starter 53505 E * # 1 51  DECAL %-1144 #
GRIP - rope 58915 ® % ® s 52 SCREW - shoulder 3407 *
INSERT 58817 * 4 - 1 53  TANK - fuel 58732-4 *
SHIELD - spring (inner) 39638-A # i ® 1 Uik LB -y @ i .
SPRING - recoil 58704-A & = 1 55 TILTER -fu A-58251 =
SHIELD - spring (outer) FRG30-A # % = 1 B8 59253 *
PULLEY - starter A~G4440 * i = 1 87 it 8
Includes: LOCK - spring (4049 -4 % > * 1 B8 « 07:-"‘3“2 =
BUSHING - spring 64400 * = ¥ 1 ‘r’_&\ c 396933 o
WASIHER - retaining 58763 * % * 1 59 80513 *
SCREW - hex, 10-32 x 1/2 80648 * % .| 60 58958 *
NUT - hex, 3/16 - 24 81117 * & 1 61 bt A-39814 *
WASHER - lock, 5/16 23002 1 FITTING 6 58995 *
WASHER - flat, 5/16 B40G6 * # % ASKET ® 59771 *
NUT - lock, 10-32 21100-2 * * : A-58799-D =
STUD - pawl 58737-B 58956 +
PAWL - starter 58T * 2 58688-A *
WASHER 58851 * : 2 553871 +
SPRING - starter pawl RETHE . i % 2 53621 -
SCREEN - air 58765 ‘% 1 g9 ® (3498 *
ROTOR - magneto WS EENG # * * i ﬁ SCREW - bearing retainer 58704 #
R BORET * % « WASHER - lock 58705 *:
CONDENSER = w/clamp — "W"63250 o Q ¥ 03 BEARING - hall 58190-8 ¥
s ; S SR Y. 1o * 3 1 73 RING - retaining . 58319-A #
CLAMD - condenser " 59622 ®\ i \\ T+ ROLLFR - set (31) 8) A-53496 =
SCREW GROUP - condenser W' 202 # # @ 1 7 ROD - connecting 8) A-63477 #
i e i - 1 76 Includes: BEARING 58724 *
COVER - breaker box # * 1 Wi SCREW 50889 *
" +\' * 1 78 PISTON & PIN @ A-50468-B  *
TERM, BLOCK GROUP "W - * = 1 79 ecludes; RING - retainer 75120 *
NUT (only) - term'ma& WP 55682 O B : 1 THA RING - retainer 64813 3
POINT SET - w/felt VT 4589714 # ¥ 1 80 SCREW -pan, hd. 12-24x 1/2 80963 *
Includes: WASHE] int W' 280 2 ¥ £ 1 81  PISTON -ring 59436 *
CLIP 5 % W 28008 -* * * 1 82  SCREW - hex 10-32 x 9/16 80825 *
POINT SET w/ ¢ 83  CAP - muffler A-B3246 *
ter bidcl * * ~ 1 84 STUD % 59891-A *
SCREW GR point = # * 1 385  BAFFLE 59050 *
= ¥ # 1 86  BODY - muffler (3 holes) A-39895-A &
GASKE ver 5EALN ¥ % # if (2 holes) (§) A-50895 *
PN 5B8G5 * * * 1 87  WASHER - lock 1/4" 83009
CLIP - cover DR TGATS % * # i 88 NUT -1/4 - 28 41065-2 *
HPI 59BRG & i % 3: =59 SPARK PLUG @ 53547-5 -
SCREW - hex, 12-24 x 5/8 3066 * = # 3 90  Includes: GASKET 25038 *
BOX - hreaker W EHSTE A ¥ = * 1 91 CYLINDER 58706-B1  *
TP HGEES i # 1 92 WASHER - flat #10 84003-1 *
GASKET 59338 * # . 1 93  SPRING - compression 58867 =
KEY - rotor Ta0%8 * * * 1 94 WASHIER - wick DEEGG *
SFAL - felt BUTHO # * * 1 95 TASHFR - felt 59457 *
COIL "w'*saam = = * 1 96  (GASKET 58865 *
“PV38850 e * * 1 97  WICK - fuel pick-up 58862 *
98  STUD - wick 58519 *
ACCESSORIES -- available from yvour HOMELITE Dealer,
EXCHANGER - heat (not shown) # A-63321
SUPPRESSOR - noise (not shown) A A-3080
ARRESTOR - spark (not shown) £ A-63500

Use #63503 SHIM (. 030) under Mufiler Studs with Spark Arrestor.

When Spark Arrestor & Neise Buppressor are used together
use ¥63503-1 SHIM (. 060) under Muffler Studs,

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

Direct[Gear | Super

XL | XL
* *
* #
* #*
* *
* *
* -
*

e
B

%o XK F XK F K OE B ¥ OB ox KK E-E PR

% E ¥ A E KK E G M N E EH X E KR X O F X P

-!W*****ﬁl**********ll—*********W&*****%***********ﬁ'***%

*

L Qty.
bl

[ ) : =
HHHHHHHH“"“"‘HHN’“‘NN'—‘HHHMHHHHHML\:HNAHHL—II—AHHH@a-‘r-ﬂr—-}-l»—lr-i-tc.al-lr-lul-ln-kl-li-;-li—l



HOMELITE XL CHAIN SAWS

CRANKCASE-—

SUPER XL |

W
e ——
| AUTOMATIC
\ OILER
BELOW SERIAL #2087726 §
B CLUTCH
7 AUTOMATIC ™ SPIbE
DILER R
AUTOMATIC DILER
SRIDER
MANUAL OILER il

FIGURE 4

4 ALWAYS FURMISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



fu

Z
2

H;@UJ-JG’:U'HSC.\JNH

(=

12

14
15
16
17
18

24
21
22
23
23A
24
25
26
27
28
29

35
36
47
38

HOMELITE XL CHAIN SAWS

Parts used in each model are indicated by an asterisk (*) in the corresponding
model column; a dagger (4) indicates an optional part available from your dealer,

el o e i

Automatic | Dir, Automatic | Dir.
Descriplion Parl No, D;&(‘wt Gxeir S;:'fr Qty.| |No. Description Part No. %iﬁd G;;r i‘fer
GASKET - spacer 59274 H * * 1 39 GASKET 597949 * *
SPACER 39718 * * 1 40 SPRING - plungey 59293 7 # *
RETAINER - reed valve (o) 63280 * * % 3 41 PLUNGER - oil pump A-57834-10 # 7 *
SPRING - valve () 59679 * : ) * 4 42 Includes: "O'" RING - plunger 74388 # # #*
SEAT - reed valve (19 gazss * % L 1 43 "O" RING - shaft 59074 # # *
VALVE - reed S98T8-A i * ¥ 4 44 TUBE - oil line 59325 * #
SCREW - pan, 4-40 % 1/8 (o) s0918 % * ® 8 45 MO RING 59765 2 =
LINE - fuel (flexible) 12} 53745 # * # 1 406 LINE - il 55674 * # L
GASKET - carburetor 38722 * * % 1 47 YILTER - pil é\—. 28 & *
CARBURETOR @ A=HRTET-C # -} i 1 45 SCREW —rd., #6x 1/2 HX # % %
HOUSBING & HANDLE A-RHG31-4A = * ¥ 1 49 COVER - oil reservoir G -4 # # *
Includes: (not shown} 50 GABSKEET - cover 0 ® #*
COTTER PIN 26301 S * * 1 51 GASKET Biias - i 3
FELT 532910 o L # 1 52 LIKE - oil (discharge) A=598086 o *
COTTER PIN 26324 # * ¥ 1 a3 CAP - filler @ A-B4310 o *:
PLATE - instruction 59821 % * 1 54 Includes: GAS 56607 * * i
59024 1 53  DRIVECASE - AND. Models RIIZ0-C * &
COVER - air filter BETTIH ? * # 1 Supcy XL afo51-n ¥
NUT - cover A-RHARZ * * = 1 a6 Tncludes = gaide bar 4-A * * *
RING - retaining SBI18-A = * S 1 af RT -thre GEYH * * #
FILTER FLEMENT 33589 ® * # 1 58 SEAL BRIDE-A * *
GASKE'L - mounting stud Fazu2-1 * # s 1 a4 6 COTTER HE301 # *
BRACKET - mounting A-5082S % * * 1 B0 x PLUG = & ion 30450 *
ROD - choke A-RUREG # * #* 1 61 %{ “W = ping Q‘_U x 2@ 63295 w * &
ROD - throtile G9T6S ¥ * i 1. B v = bar adglis™ag 58783-1 * * =
SCREW - hex, 12-24 x 7/8 ap8a1 * * * = 53 NUT — loc 29 51108 * * =
SCREW - idle a0 suauz * * * 1N\ B4 SCREW 80864 * = x
SCREW - idle @ 2H16 * * * 1 o35 SCRH 0 59737 #* *
BOOT - throttle rod 58348 * ® k 1 66 59736 * *
WASHER - lock, #10 53048 il b i 67 NG 90872 # *
SCREW - hex;, 10-32 x 2 11/16 #0921 * * 3 2 68 AL - Telt 59926 * "‘
PIN - throttle lock 58924 * & % 1 3 WORM DOETE # B
SPRING - lock 58405 * % 1 s SCREW - pan, 8-32 v /1 30248 @ #
COVER = handle A-BY2TH * * & % Q HOUSING — il pump A-HOBLO-B 4 &
Includes: BUSHING - pin SOG4 Q * 1 (¢ PLUNGER & GEAR SO6HRY * o
SCREW - pan, 8-32 x 1/2, 0560 & * *‘\ T34 BEARING - flanged 59719 * #
RING - refaining % T4 SCREW — pany 4-40x 1/4 20014 * *
THROTTLE - trigger @ 1 75 SPACER 59848 *
GROMMET 1 T4 SCREW - hex, 12-24 x 9/16 80899 = # *
BUTTON 1 T FILTER - pil A-59009 *
* 2 T8 CONNECTOR 59937 *
VALVE - clhieck "IN™ i 1 T4 FILTER - il w/connector A-55804 * i
VALVE - check "OUT'N)% # 1 80 LINE - il (intake) A-59B19  * = *
SROMMET * 1 51 Includes: GROMMET 59794 * # *
PLUG Q 1
@3 O SPECIAL TOOLS (available on order)
Part V Part
No. ription No. Description
A-23937-B WRENCII - combination 23800 TOOL - seal assembly (crank and drivecases) -
A=22808 (13} WRENCH - combination 25884-A SLEEVE - bearing and shaft
20828 PLIERS - piston snap ring 23844 SLEEVE - crankease assembly
a8E0H WRENCH - socket screw (conn. rod) 23843 SLEEVE - drivecase assembiy
Q975G PLUG - hearing assembly and disassembly - conn: rod 23845 PLUG = drivecase aasembly
29757 PLUG - bearing assembly and disassembly - drive and ZIR46G ANVIL - erankshaft installation
crankenses 237146 BODY - jackscrow
23819 PLUG - needle bearing (sprocket) A-23137 JACKBCREW
DBEARING PULLER - clutch drum (fA-78 Snap-On eor 22820-1 COLLAR - bearing
_____ equivalent lor XL Auto Gear Bearing only) A-23841 WHENCH - insert {guide bar stud)
23758 SEAL ASSEMBLY - drive and crankcases A-23949 PLUG - piston pin removal
23759 SLEEVE - crankshaft assembly A-2303d CLUTCH 8PANNER WRENCH
A-23980 REMOVER AND LOCKING BRACKET - rotor GEAR DRIVE MODELS
A=23698 @ REMOVER - threaded spider 23665 PLIERS - planetary snap ring
2377 BEARING ASSEMBLY - clutch drum (XL Auto Gear only) 23772 BEARING ASSEMBLY & DISASSEMBLY - planetary follower
A-B3T7HE SPROCKET HOLDER
PAINT

23318
22771
23343
23560

SPRAY CAN - blue
SPRAY CAN - red
SPRAY CAN - green
EPRAY CAN - while

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

e e e T i o B S e S OO S Tl A e e e e g




DRIVECASE

HOMELITE XL CHAIN SAWS

SEE PAGE 7

BELOW SERIAL #2340188

DRIVECASE

EE PAGE 7

BELOW SERIAL # 2340188

INSTALL OPEN (SPRING) 33
SIDE TOWARD HOUSING —»= i

——

FIGURE 6

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

FACTORY

FITTED WATH
OREGON
SAW CHAN




model column; a dagger (#) indicates an optional part available from your dealer,

HOMELITE XL CHAIN SAWS

Parts used in each model are indicated by an asterisk (¥) in the corresponding

No., Description Part No. No, Description Part No. Gty.
; HANDLE BAR - flugh A-59THU # ¥ # 1 rim type - 7 tooth, 4/8" piteh 83284 7 1
wrap around ® A-s3421 ¥ # ¥ 1 7 tooth, . 404 pitch 63285 # # 1
2 SCREW - hex, 12-24 x 5/4 0857 # ® * 8 20 RACE - immer 53554 * # 1
3 SCREW - socket 80428 * * # 1 21 WAEBHER - thrust {inner) 28833 ¥ ® 1
4 BUMPER - spiked 58061 # * i : . T y i
5 BRACKET - handle har 506512 i : o 5 Index Nos. 22 theu 46 apply Lo CEAR DRIVE MODELS
wrap avound bar (5 59651-6 £ £ 3 1 22  CHAIN GUARD 39071 & 1
8 COVER - eluteh 63051-1 * * ¥ 1 23 HOUSING - gear w/pins ABIDTE-3 ® 1
6A™Y COVER -cluleh @ 58751-1 # * kS 1 94 SCREW = pan 110-32 x 3/8 ¢ g ¥ 3
T SHOE - cluteh 63052 = # * 3 25 CAP - filler &'_ * 1
7A  SHOE - cluteh 38928-1 £ * 3 26 GASKET 07 * 1
® & 27 GEAR - ring 08107 ® 1
8 PLATE - back cluteh 63055-1 * & # 1 28 BEARING - ball 58120-8 # 1
A EPIDER -clulch nB92T-1 ® ® # : 29 WASIHER - thrus @ G8118-A * As reqg'd,
9 SPRING - cluteh 63034 * * " 3 30 GEAR - sun TEIN-TA * 1
9A  SPRING - elutch 55123-C # # 3 31 WASILR - the 30081 # 1
10 PLATE - inner guide bar 58781 # + £ i 32 CARRIE planed OGS * 1
I0A  BPRING - guide har 34443 * * 5 33 RIXG - i w2 i * B
Sci PLATE - outer guide bar 58782 * = * % 3 GEAR - wi hearing 0 A-=30062 * 3
12 WASHER - flal, 5/18 BANGHE * # * a2 36 ST1AZE 0 GRS -4 i 3
13 NUT —hex, 5/16 = 18 81196 % * = 9 46 Y SaN52 = 1
Index Nos. 14 thro 21 apply to DIRECT DRIVE MODELS _Jl:ii-}-—l # 1
14 COVER - drivecase SRTRO-2 . 9085 i i
15 NUT = lock, 3/8 - 24 81102 28126 . |
18 WASHER - [lat, 3/8 B4010-1 : 1/% EOGS0 ® 8
17 WASHER - thrust (outer) 38926
15 SPROCKET & DRUM s looth; G/8" pitelr A-38021 # 1
standard - 7 tooth, 3/8" pitel  A-59552 Wl - S tooth, (204 pitch A=3929F # 1
optional - 8 tgoth, 3/8" pitch  A-63346 43 NLSTTER = thrust 58049 % 1
7 tooth, 404 piteh  A-39555 A-BHESS # 1
149 Includes: BEARING - needle 72311 o 58951 * 1
New "Bplined" type (not shown) Q WASIIER - thrust {nhenolic) 39219 * 1
DRUM & HUD - sprocket A-G3288 T WABHER - lotk, 12 33056 # * # 2
neludes: BEARING - needle 48  NUT = hexy 1834 81068 £ * £ 2
SPROCKET - "Splined" 449 BUSIING = guide har 54302 2

@ Shoulder Screw #33407 requi
1/4-20 tapped holes in crankcase
(3/16" holes) to early crank@a

@ Service replacement T
serews (783107 and m

A4 moustin
SA=20 tappes

drilly, and
unt early tanks
note 2

holes® requires three 1/4-20 x 3/4
in erapkcease, See note 3.

20 tapped holes for tank mounting

@ Bervice replacement Carburetor =A-58767-C supplied with idle stop screw amnd
spring (internal adjustments only); when either external adjustment sorew
#63302 or #00016 is used (see PLUGS below), dizeard internal adjustment seres
and spring. Refer to Carburetor Parts List £23766-C; use Repair PMarts Kit

=58072, Gasket Set 738471,

PLUGE - Use *63307% serew plug in tapped hole for indes 23, and #63310 serew

plug for index =23A hole.

@ HService replacem kecase ha
serews, Fagly erai e with 12

@ A-50468-B Pi ling rings #75120 and #64813. Previously
A-53468-A used ¥ne retaining ring #73120; earlier Piston & Pins used two
#75120 retaining rings. A-50468-B Piston & Pin supersedes and is
interchangeable ag a complete assembly.

N 4 Pin uses two Teld

0 Cap #A-83246, with reinforcing plate, requires shorter Stud £39881-4,

o Body #A-530805-A requires aylinder with 3 mounting boles {(155706-281);
=A-58895 still required on eyvlinder with 2 mounting holes. See note 7.

Service replacement Cylinder #38706-B1 has 3 muffler mounting holes.
FA-DUBI5-A Dody recommended, A-58595 can be used, See aote 6.

Units below serial #207T1277 use #59272 Crankshaft, #4-558864 Roller set (28),
A-58769 Connseting Rad.

@ Spark Plug #63547-8 (CJ6) must be used with Terminal #A-32053. Units below
serial #2139387 use Spark Plug #58654-8 (TJ68.J) which requires Cover #58018
and Spring ¥589149,

0 Helainer 53260 required with new plastic vave Seat <632535 which suporscdes
discontinued aluminum valve seat, Valve springs (#4) and sorews (=7) used with
alurninum valve seat only.

@Unit& below serial 2188611 use #58458 Tuel Tine.

@ Units below serial #2158387 will #59654-8 Spark Plug uze LA-22808 Con
Wrench, Units above this serial number use #A-23837 Combinalion Wroneh,

Clu’wh Ags'y. - Tor units helow acrial Y2320188 order parts as illustratol or
Convert Clutch Ass'v. by ordering #A-63608 Clutch and Cover Ass'v. A-20506
Remover used on units below serial 72340188, =A-23934 used for later units,

ation

@ A-G3421 requives new Brackel (#30631-8) to replace lndes 45, and another
Bracket (#63043) which mounts on drivecase cover. Screw V80678 attaches
drivecase cover bracket to handle har,

@ Tlat washer #84058 supersedes lock washer,

0 Cheelc type and number of teeth before ordering. "8plined" HUB & DRRUM
cequires one of "Splined" sprockets listed.

Cheel number of teeth before orderving.

Tnterchangeable when used as a complere assemily.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 7




